=L

HKIS

RIP7A57—0IbFvh
ERiRSHEAE

AT B TEMAEREICEKBELTCES D, AEBRFIERAAMICR T EHAL I,

AHAE, FRICSTYEFEOARTARETT .

B A—ILKITZ7AVT—2 )%y b+

R #® HENEIR

a— K No. 70026—ATO12

. ONNEE GRS86 3BA-ZN8
A=n iﬁ(}xmw BRZ 3BA-ZD8
ToUUREK (D, @ FA24

g R @ 2021 E£10 A~ ® 2021 E£8 B~

5 =&

OBAEFNERIF 2023 F6 ARAEFTHINTY,
2023 £ 6 ALIRICEREN-EMADESICDOVTIE, BELORFEFTHERALEHLEEEL,

A= IVDRITPA57—0Fvh
T

BT T EMEEFCEKBLTCESLD, REFXTERANICBLTEHRA CEEL,
AEBE. TEICTYEROAHRMARETT .

SERES I—)LEFIT7AVT—0F Y b+

R & HEEIR

a— K No. 70026—ATO010

e ® r3% GRS86 3BA-ZN8
. EE(}XN» BRZ 3BA-ZD8
TUoPURK (D, @ FA24

g£ =% @ 2021 E£10 A~ @ 2021 £ 8 B~

i &

OBEEHEWMDEXT 2023 F 6 AREELETHHLDTY,
2023 F 6 ALIRICEFREINEEFEAOBESICOVTIEH. SELORFEEFEFTHEHEVEHLE S,

&% E04500-T59010-00 2023/6/20 4Efk  Ver.3-1.01
(ZEIFES., &GBH) (KK)IyvF-4—-IX

FIFO N —FHAN—RAICAROHELHY FT,
CITFON—F AN B YBRET HDEENHYFS,
hbFRELEDBEICEHIDT. HEFRTEHY FEA,

BFANORICAEBRIEERALGVTLZEL,
BENBTEEENNHYET,

IT7Y ) —Fhn—




FC®IC
O_DEFHSHRZEZREVLIFWNEERHICHYMNES TSVET,
BT (FIEL T EMEFIKEL. TR TREREICRESNTVINETEZFYREICTHEALLLESL,
AEFRAF T ZETSRICHT EFEALIZSLY,
OFREFARUGZREICAT T TVEEE, HEEPHDOARADBIROCEEERRICHIET 2E=OIZF> T EEEENEE
EEFTEHLTLET,
OLERIEIE=ZENAREGRUABEREFRFEALLZILICKYRZTLBETICOVTIE, BHTE—UIZ0EZZELLRE
TOTHLNLOITELESL,
OARETZEZFALTCELILEEY. REIESLIUZTNICHETIER. /. BBEZFERATLIENTERNILIZKD
BRFICODZTFELTIE., —UIOHWEFW-LIKRET,
OFREZIE/ —TIIEFHERELICEEINTEYET, / —TIILEFLSICERMTEEEE. ARBOMEE - HERURSM
IZDWTHREELV - LARET,
OARHZDUERIIMNEREED. ARDI-OFELCEREZT I LLHY FT,
OARZEFFELKBIRT I LN HYETDTAEREAREDESE THRCZEL,
QO HAEMMOMEABRRUAED SEXEHFELORFEEFETHHNEHLE (S,
MmEFET HEE. BRL - 3—FNo. - HEFEK - IO UBKEEXLIIBERA (S,

BLEDEFE AERELIL<KSRBLVALEKEDCTROEIEEEEETFL TS,
AETHETEOLSHIESEHEAL. PEHEVEEE~ANDBKRLARILERLTWET,

NEE rraxsgmarte. REESER5THIEN 5556
o, (PREXGEREAGEEASERAEEIALSE (AR
NFE nrmaosereesnsgs
GEAMRE(F. LEREPHSFETHER SO -DORE (A2 (E, EHHARGHAD

B A

= [
BRYI—MIKLLBEMMOBERUEE - KKEBHLET EH-HIZ, RO EEZFHTLIEEL,
N TYDIAFRFEFDI—ZFILERIN L THSEEZTH>TLEEL,
saRVAENTEEE. BRLABVKSICORI A EFHE >THLTLEZEL,

N X
NEE
O FEFDEBEARUMRIFER]IITHENTLEEL,
CRERRUSELEZEICEY.,. REOBAEFNMENLIEFTALDY T,
FARKDOEEREBRESBTALNHY T,
O EEFZRDBAFNT U VI —LRNDERENIFIA0°CHE (FTHATRLLGVEE) ICTA>TWSI L&
BLTLESL,
BT EBEEALBYET,
O/ THIZEYMAALHWVESICHOIREEZNFTTEWLTLEEL,
CEYNI VO UIZAYI VD UABEBET AETAAHY FT,
OAREZEITSRFUVBEREFTATNET,
- EBOACEHE., SEMAMDLEER. BB, EROBTANHYET,

2 70026-AT010/70026-AT012_3-1. 01



OFy FOBAMBEN—YIRAMIEHELTHY FI . BMATRICER, REOENEZHELTIEEL,

@/ —TNUN—YDEBF TN LIEA—H—RITOEBEZEELCHRATHLIT>TLESL, ERENEFRICTAEVGEE,
A—N—ICTTEHACEEL,

OARBBOERNIEEIZToTLEE, FELiY, BV avIEEZLNTLEEN, FFRRLEEORRICAE
YET,

Ok, Ty MERFEYGIETHRICHEM T TCEEND, REZUEICHGTZEITS>E. RLEORLEABIELET.

O ITERD=, —FHHICEANY / —INR—VIFHEXEHRELGVESITRELTSEEWL, X, /—JI)L/Iii—=Y%E
WA T HMEE. MEZTEREFFAEVESICENTERICET—F T LTS,

@/NT—TJO—FKEDT 4 ILE—DTIRIIEHMIZITHE>TLEEL,

(%MD E%)3, 000 ~ 5 000km F£f-I& 345H~64H

KT 4 LR —ILHIFEY TT, B A—I—N\J—0—XK\AHIT 4 ILF— (¢ 150)
KEBFTDAVT T URIEEENENMETLET O THEFITHELENTLIESL,
fBL. FRAAERUVRBICEKVEHELELRYFETOT, FREGICE>TRHLEVAILLYEICREHOREE - FREHE
HLET,
HELDAVTFFURERSE, REROUENBETELZVENY D, EFIOI7IAA =250 HEHLIIENT
BAZEREZFHEICRAMTELGCRY, TUDUXRHE., BiEZSIZRECIBALHY ET,

3 70026-AT010/70026-AT012_3-1. 01



o, nE "E o, £Y3 R 5
1| TTYT 15| HB LKL % M6-20
HiN—

2 Ifri 2;* 16 A b @ N6-20
3| w1 rgsk 17 3‘:; N6
4 I;E.l],(u\,_ : 18] 75 S+ vk M6
5 | NI —7o—k 6 150-80 | [19] A& Ak @% M4-6
6 177/?47;*7@ 20 Z/\Z;;f— @ t=10mm
ARESZ P 21 Z'\Z;;’L_ @ t=5mn
8|vaqy rh—2 cR 2| 72737 = | =m0
9| R—RAVF A%, #52 23| AR —+h Q

10| KyszRRF— Vg p4| BITAT— J

T—7

1| RART— \Q@/ ¢ 80 B s45v7F /W"’d L=100
12 ALk @ Mg-25 26| RFvH— 0

13 ALk @ Mg-20 27|  EimEREE <> *E
1| 2525+ k N

70026-AT010/70026-AT012_3-1. 01




IILFy RZF THA—RoY I oavFy ] ETITFATF—9580 b ARBESATOHET,
N—=YERIFETNEFNORIEGRBAZEESB LTS,

A&
1. /—<JL/s—YESL

l 70026-AT010 / 70026-AT012 |

M) NyTFUVDOIAFREF (=) hosyr—TILE—=F)L
ZHRNALTLCEEL,

(2 TFIOA—FEIHHDARIBEHLTEEL,
(B1)

@) 2y TEHNL, TF7IOLA—EE Y N—RRELT
D) —FG—ZAhoESLTLEEN, (B1)

@) Yo avkh—Z2hsTA—NA/814 TERSLTLE P
Ly, (B1)

B) R—RNUFEPBZEH, U arvhR—XEFRMLTL
2Eu, (K1) (BERALET)

6) RILESKRENL, TF7HVV—FH5—REBMILTLE
S, (1) R b2AXZ2BFERALEY)

N 70 )—FTr—RADBLITF770A—4FtoHFmMIL
TLEEW, (H1)

@8 TF7OV—Fr—ROLIRx—28ME Ty a1zl
LTS, (B2) (BERLEY)
T VaRBEICHROERNT—Z2KRE., TORIZHE S
FOdLEYERNLET,

I7o0—7F

‘. , =X

TJya = 2

2. Xy bN—YESTIF
70026-AT010 / 70026-AT012

M T72)—FRyHPRIZZTFTHY—F5Ory bZE

FTLEEL, (H3) l' ﬂ;““‘:---—.

TRRLR
SABOEVI—I AR OEICE S & S IZEATFT<
&L,

—

4. 70 )—F
Jgaityk

T

2.T79U—F
A = 7"\‘)71 3

5 70026-AT010/70026-AT012_3-1. 01



@2 70 V—FHRYIRZKRY I RRT—%HEMFFLTL
sk, (H4)

@) Ry RARTF—IZARART—ZRFFLTLLEELY,
(H4)

(4) MERROERSDELSITBHS TS, (B5)

B) TF7HOV—F Ry REERIARMIFLTLEELY,
1. B T7OV—FRY O RDINT Y bEEAERIZE

LAATIFZI)—F RV AOMBEEZRHTEZE
L, (5. 6. E7)

2. FRILFTRAFFLTLESEL, (B7)

a
2 I79U—FRYIR |
15, #FRLCARLE M6-20
16. AL+ M6-20
1. FL—r29vr M6

2.IF79Y—FRYIR
10. Ry RRT—

1. ARART—

16. AL+ M6-20

18. 7502F vk~ M6

L AR—=H— ()

2.T79)—%F
Ry o R

NG ER

& 6

‘AN y =7

70026-AT010/70026-AT012_3-1. 01



3. RV RRT—%&{EFFLTLEEL, (H8)

RO RART—
CRIL . M8-25
CRIL R M8-20
LIS Fy kM8
L AR—H— (K)

P o T ; %)
.:;i_: . oo = I._.- >
a3 i II
— AL AT Ji”f [

| vt EE
6) RARTF—ETLNDERIL FERFHH LTS,
(M8 L M+ FJLs - 18.ON-m [ 1.8 kefem })
(M6 7R)L FE4H+ RJL% - 8.ON-m { 0.8 kgf-m 1)

N KI—70—FKEKIZSaA Y bR—RERMFTLES ] R
L. (B9) ZOEHKS DTOREAROQR=casE | O /N7 7ARE - x,\F%ZTI7ﬁ‘*
-‘:L—C<T£$L\o _ I — AN
5 \f 7

@) I7HARESIAY FR—RIZELRAATLEEL,

(®9)
=
N = —
ZCXﬁEEE i

I7HA FET—/A—MI@m,A/7—78—K ||

HEIZHYET,

ND—TJA—KEETT7HA ORI LR % B 8 B34 ke

[FHEWESIZLTLERLY, R NE AN T

9) NRNT7—o0—KEKEDIA VP R—RER—RNIF
#52 TEIELTLEEL, (K9)

TRRLR

NT—270—FKEDFR—R/NY KEHEHDEIE. TEDZFER
ISk YUHTEXEBTEHIHEENDBY ET,
(FSAN=ZRDBBTTOHTT, RYIVALUFIIANAYT
EDEOHBZRFERALENTLESL, PUEBIFEATS
BEIXAFEMREL THDHTLLESLY, )
WHTEDENT—TO—REDERE 1 (THET IHEH
HYET, GEFITRILY :20~3.0Nm { 0.2~0.3 kgfm})

7 70026-AT010/70026-AT012_3-1. 01



| 70026-AT010

(A=W FIFA>T—%% vk / Cold air intake kib) ||

[Z2—WRFITTFAoT—0 %y FDH]

1) WMEY Y S 3 oR—RIZTT7I7AT7H T2 TER{

FLTLEEWL, (B10-A)

(NWER—RNVKRICE I 7 RAFT—T—TE#HHAATL
&Ly, (B10—A)

IR—=TM (12) [TEATLIZEL,

X/\/I* (#H1E)
24 mO7ARF—T— 7

Y53 R—X (HHIE)

2. mIO7RF—T—7

6. T7IAFHETEIA4T

[m10-A

70026-ATO012

(A—ILKkZT7A4>T—9 )%y k / Cold air intake Full kit)

[Fxy bOH]

Th—mRoHooarvxy bl ORRSRAEA.

FEELTLESD, @EFF LY :2.0~3.0N-m {0.2~0.3 kegf-m})

1)) avITIRIZZT7IATFTETENA TERMAFLT
(fZEL, (B10-—B)

(I R—RNYRIZAI7RF—T—TERHFRAATLES
L, (M10-B)

IR=TM (12) ITEATLIZEY,

2. Fy bX=VERMFIF]I @ Q) v 4) EFTHOHEEETL. F—RNUF

SyavI)ik (h

24.

P
‘

LD IS

R—RNU K (A—RoHoavFxy k)
BI727RAFT—7—7

2. @IF7FRSP—FT—7

6. T7IATHTENAT

10-B

70026-AT010/70026-AT012_3-1. 01




[ 70026-AT010 / 70026-AT012 |

(D T7704=2t2HDOY VY (MIE) RI7I70F75 TR, FIZHARAFTFLNWESICLENSE 1 1DREIZLL
CEEHRAL. XY RNR—VYDOMAREURIL L EFERLTRFFTLLEESL, COBREURIL EEHOTELNELS
IZLTLEEL, (FfF1F RILY 2.0~ 3.0N-m{0.2 ~ 0. 3kgf-m}) (E11)

IF7J04A—4
19 Re v b M-6 Y 49 oLk w6
AN _
I E = RmEE

6. T77AFHETHIA4T

11

(Yo vavikh—R, Y02 avRATERAFT, TO—NA14 TEEHRLTIEEL, (B12)

A ZT7Ho)—F Ry RAORBIASNRD—TO—FKEKEITHA REITT7 7078 T 2N TIZERH, R—R/N2 K #52
THART—EBEELTLCESL, (B12, ®13)

I

SV RIFAoT—o%y b
L

(IS AART—ORIL bERFOHLTLZEL, (F13)
(FRJL T RJLY 8. ON-m { 0,8 kef-m })

FIOF ST T

I
s

9 70026-AT010/70026-AT012_3-1. 01



ANEE

ITVOUFEHR - MBEOBNAAHYFEIOT, TF7IAA—2to8 NT—TJ0—FK{k, 7707
FTRNRAT, TT7H4 FRERICEEL TS,

NRI—7O—KEKEITHA R, T7I7AF7ETRIATEU2zYL 221+ T
EREZERITALK S ITHAFIF TS,
A A= B N7 N I7JOA—4
LAl [I751 FomE > 1BI 7 | [I770A—5Eo Y ORE S IcBTII 7 |

I77A
A L 2 2 4 2
RV ?ﬁlwl:'f;o\'cué B%!ﬁa‘lb}ﬁt\\(t‘é ?ﬁl&)l:'t;')\'cué ﬂﬁﬁa‘ib"ﬁ{ﬂ\a
C CICIREZERIF AL
EIITLTLESLY,

(1) 50T —UHF—NEIDRILEENL, SOTH—
DHF—=NE 7 EFMEDEIITL TS,
(E®14)
SVIR—YYF—NE VI DREERNTRLERIHY F
A,

(ANDHA FEY FMHET v L aZBFHF TSN,
(E15)
Ty YaFEICTLBYEZIRMAT. TORICHROERE
NI—EZLRAATLESL,

10 70026-AT010/70026-AT012_3-1. 01



() 4A4 FEI M1 60KV v arT—TEk
FTLEEW, (K186)

(1944 FEY FERMFIF TS, (B17)

TRRLR

YA K50 PRI FEICHER R OHAHY EFIT DT, ER
BEEFERALTRARYCETRICITFYBITANSY A K5
FEEfFFTLIEZSL, (B18)
MBEEHMTE - 200mm x 70mm

2005 CTR—VHF—NE VI ETDESITRFITTLESE
LY,

2. Yyavi—7

. A KEY b+

CQNITF7HOI)—FhN—%7ILa—LETHEL. TEDR
FyhH—EMEBITEMAFTCESL, (B19)

TRRLR
BIRICT & b, YUF—REOARBRIERALELTI
&V, #IENETEEETNLHY ES,

s IFON—FHAN—RAIZABOBHLHY FT,
CITFON—=F AN B YD RET HHEENHYFET,
NLPFHELDHBICLDIDT, BFFRTEHY F
HFh,

@DITFHOV—FHAN—%ITH—FRyIRZWMFIHT
(&L, (FfFF Lo 8.0N-m{0. 8kgf-m}) (K2 0)

v 3 .)I [ 7—-.]
16. RJL ~ M6-20 x 5
].

70026-AT010/70026-AT012_3-1. 01



2)E21%2BEIC, RVFY FRT—IZAKRUOU— % |
HBE A4SV TTEAELTLESL, (B21)

; 23 7\‘|<// S—hk

= Ll

QOHIF7IAA—FEoYDARIIEEHELTIZEL,

2) 778 *A—=8toHDN—R%E (11) TERAFH
AI77RAFT—T—TTERLTLESL, (B22)

26) Ny TYDIAFRIFF (—) ITH5—TILE—=
AT &S,

A—)LFIFAT—UF% v b |y
e

70026-AT012 (O—J/ILKFIZF7AVT—27)LFv k / Cold air intake Full kit)

[Zxy FOH]

(T7A40T7—95%9 b OBIRGAEZSRBLTITA0T—05 7 FERFFTLESL,

12 70026-AT010/70026-AT012_3-1. 01



BT TR DR

TUY UREIRIORER TV VB OMR
RIEE TR HeRIEHE HEER

A T R—REQERENEE > TLERLD BEM L I TR E LD

NYTYDIAFREFIZT—TILEZ—2FIL BC23IEEMMALETVWARAL—XIZZ VDY

PRIt T ST EH, EEEAN LA DA

R—RNY FHAEERIZHE>TLDH BERIZK DFHEFILL LD

AL b - F v MEOROHENIZE L, TA R UTIREBICERE TGO

BT (F =B S AMh D ER & & T35 L TULVE LA IVPUEREIEL. RILEHBBATLELD
(FERT & (TR

s - B8

RBIZEER L TWEC OIS, BEEZEELT SRR T BERRET > TS,
ORELEBIRFAN—DEETYT. BIREL TS,

Q@1 —H—IZaTFNICRBESNTVSIEELUNIFMERFIKBEL TS,
OHEZDEEEIEE/RCBES TIHHER]CRHLE T, BIFEMEEHICERELTIEEL,

OETH, BE - ER - RBFOELEAH-HBICIF, 2—F—<Za 7> TR UL TLEEL,
OKRBREEONDIKIEL, BT ROA—FT—D=OITEEGAEEEEL LS,
OARHGEREN BN TR, BFEMREITERELTILESL,

OEHMIAIL b - F v MBEIZEACHEINLG VN EREREL TS,

OEH - HMEFTAMMAHE - ER LGS, LELIZBEYT NI LTS,

QOR—/NN—N\T—T7O0—T 4 )LEA—DHEEEZHEFETH-D. 74 —OXBIEIEHMIZITo> TS,
(XD BZ%) 3,000 ~ 5, 000km £/=1x3 44 H~64H8

BL, FRAZRUVEREICEIVYEEISELGYETOTENESIZE>TIXREDOXBESITTHLET,
T 4 WA —ITBISEY TH,

8 A—N—NTJ—J0— ¢Pp150XKEATAILE—

OHEIEMAICHE LEZBENEROAVRZERANT, K. B5FHH LIEFEL-RRERAITHO T EZE0, fPiERFITHE
o BRIFHRRICKHEZLTIES L,

- ARBRIEEALGENTCEZN, BENBTEIEEALAHY FT,

BT S UFEFERALBNTESLD, AR KEZEALHY FT,

ORFELELIZEYITI—FAN—ITK YD RETEZENHYET,
OTSRF Y EGMBFEOBEKENELIEAHY FIH, EALMEIHY FEA,

F74—H—ERICDIT

AEZICETLIEMAVEDLEIR. EMEEFLAFELORFEEFTEHVEHLEEEL,
FEDEBHBIL. FEELICEET O ENHYFETOTHOMALHITETFZEL,

13 70026-AT010/70026-AT012_3-1. 01



5@

MRS IvF-Ur— IR
T418-0192 FEEELTEMILIL7181
https://www.hks-power.co.jp/

BMUTIES - endl
Unauthorized reproduction is strictly prohibited.

14

70026-AT010/70026-AT012_3-1. 01



HKIS

Cold Air Intake Full Kit

Instruction Manual

NAME OF PRODUCT | Cold Air Intake Full Kit
PART NUMBER 70026-AT012
@ TOYOTA GR86 3BA-ZN8

APPLICATION @ SUBARU BRZ 3BA-ZD8
ENGINE @, @FA24
YEAR @, ®2022 -
REMARKS

Cold Air Intake Kit

Instruction Manual

NAME OF PRODUCT | Cold Air Intake Kit
PART NUMBER 70026-AT010
@ TOYOTA GR86 3BA-ZN8

APPLICATION (@ SUBARU BRZ 3BA-ZD8
ENGINE ®,DFA24
YEAR @, 2022 -
REMARKS

Published in June, 2023 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)
E04500-T59010-00

* There are circular marks inside the air cleaner cover.

* The air cleaner cover may get foggy.

It causes according to a manufacturing circumstance, and please
note that this is not a product defect.

* Do not use an organic solvent for cleaning as it may cause the
resin to melt.

Air Cleaner Cover

15 70026-AT010/70026-AT012_3-1. 01



NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service opera-
tions on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service and repair
procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are correct. Always
have access to a factory repair manual. To avoid injury, follow the safety precautions contained in the factory service manual.

@ This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to avoid
any possible damage and/or accidents.

@ HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.

@ HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

@ This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be guaran-
teed if this product was installed onto other inapplicable vehicles.

@ Check if your vehicle is applicable for this product.

@ If vehicle was repaired after being previously damaged in an accident, body dimensions may have slightly changed and
may cause difficulties when installing this product. Check the vehicle conditions before installation.

@ The specifications of this product are subject to be changed without notice.

@ This manual is subject to be revised without notice.

@ For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

@ HKS is not responsible for any accidents due to installation or use of this product.

@ Driving on a public road for modified vehicles may be a subject to regulations.

@ Installation of this product should be carried out by a professional workshop.

@ Installation of this product requires special tools and knowledge.

@ Do not use any parts that are not included in this product during the installation.

@ HKS is not responsible for any accidents, damage or defect occurred due to use of parts not included in the part list of this
product.

16 70026-AT010/70026-AT012_3-1. 01



SAFETY PRECAUTIONS

The following symbols are used in this manual to indicate danger levels to customers and workers.

A WARNING When there is a possibility of death or serious injury.

When it is assumed that workers or users will be injured (personal loss)

When it is expected that extended property loss will occur.

(Expansion property loss is property damage caused by the product. [For example,
vehicle damage and burnout])

/\ CAUTION

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.
@ This product contains plastic products.
- Unreasonable force, impact, or high heat may cause deformation, damage, or discoloration.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may result in
product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

@ Replace the air filter element at regular intervals:
(Recommended) Replace every 3,000~5,000km/2,000-3,200miles or every 3~6 months.
Replacement air filter elements are sold separately.

% Do not wash the air filter elements as the filtration properties will be degraded.
- There are certain conditions where, depending on dirt buildup, the filter may need to be cleaned/replaced earlier
than the above recommended intervals.

X If the vehicle and the product are not maintained properly as mentioned above, the product may not perform properly
and the airflow meter sensor may not be able to detect the intake air volume accurately; it can lead to engine damage
or faulty conditions.

17 70026-AT010/70026-AT012_3-1. 01



PARTS LIST

No. Description QT Image Remarks No. Description QT Image Remarks
1 | Air Cleaner Cover | 1 15 Half Threaded 1 M6-20
Bolt
2 | Air Cleaner Box | 1 16 Bolt 9 @ M6-20
3| sideDuct |1 @ 17|  Flat Washer | 2 M6
Air Cleaner (D)
4 Grommet 1 18 Flange Nut 1 \‘/y M6
5| FiterAssy |1 150mm 19| ButtonBolt |2 @ M4-6
-80mm
6 Alrflow'Adapter 1 20 Spacer 1 t=10mm
Pipe (Large)
7 Air Guide 1 21 Spacer 1 t=5mm
(Small)
. 80mm
8 Joint Hose 1 L=55 22| Sponge Tape 1 @ L=150
A""“"“'lu
9| HoseClamp |2 -'%, #52 23| Sponge Sheet | 1 Q
10 Box Bracket 1 V S 24 Velcro Tape 1 J
11| Universal Bracket | 1 \Q@)/ 80mm 25 Tie Wrap 2 WE L=100
12 Bolt 1 @ M8-25 26 Sticker 1 0
13 Bolt 1 M8-20 g7|  Instruction 1
Manual
4 /‘
14 Flange Nut 2 \‘@'/‘ M8

70026-AT010/70026-AT012_3-1.



The full kit includes "Carbon Suction Kit" and "Air Intake Duct".
Please refer to each instruction manual for the parts configuration.

INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

|| 70026-AT010 / 70026-AT012 ||

(1) Disconnect the negative terminal of the vehicle’s battery.

(2) Disconnect the connecter from the airflow meter sensor.
(Dia. 1)

(3) Remove the clip to remove the airflow meter sensor har- |
ness from the air cleaner case. (Dia. 1)

(4) Remove the blow-by pipe from the suction hose. (Dia. 1)

(5) Loosen the hose clamps to remove the suction hose.
(Dia. 1) (The suction hose will be reused.)

(6) Remove 3 bolts to remove the air cleaner case. (Dia. 1)
(2 bolts will be reused.)

(7) Remove the airflow meter sensor from the air cleaner
case. (Dia.1)

(8) Remove the bushing from the air cleaner case resonator.
(Dia. 2) (The bushing will be reused.)
To remove the bushing, first remove the metal collar from
the center; then remove the remained rubber part.

Air Cleaner Case
Resonator

,

Bushing Dia 2

2. INSTALLING THE KIT

|| 70026-AT010 / 70026-AT012 ||

(1) Install the air cleaner grommet to the air cleaner box.

(Dia. 3) ( ﬂ;""‘!--"'-t
ADVICE: \ ' \

Install so that the triangular match mark is in the position
shown in diagram 3.

=

4. Air Cleaner
Grommet

pemre——

2. Air Cleaner
s Box [pia.3

19 70026-AT010/70026-AT012_3-1. 01



(2) Temporarily install the box bracket to the air cleaner box.
(Dia. 4) 2. Air Cleaner Box

10. Box Bracket

11. Universal Bracket

16. Bolt M6-20

18.Flange Nut M6

21. Spacer (Small)

(3) Temporarily install the unversal bracket to the box bracket.
(Dia. 4)

(4) Move the factory sponge as shown in diagram 5. (Dia. 5)

(5) Temporarily install the air cleaner box to the vehicle.
2. Air Cleaner
1. First, insert the small duct of the air cleaner box into Box
part A to determine the position of the air cleaner box.

(Dia. 5, 6, 7)

2. Temporarily install the air cleaner box using bolts. Small Duct

(Dia. 7) Dia. 6
2. Air Cleaner Box
15. Half Threaded Bolt M6-20
16. Bolt M6-20 Bolt (Factory)
17. Flat Washer M6
2. Air Cleaner
. = )
ﬁ 15 'ﬂl 16
17 17
= | = Body = | = Body
2 2
\ y, \ y, Dia.7

20 70026-AT010/70026-AT012_3-1. 01



3. Temporarily install the box bracket. (Dia. 8)

10. Box Bracket
12. Bolt M8-25

13. Bolt M8-20

14. Flange Nut M8
20. Spacer (Large)

|Dia.8

(6) Tighten each bolt except for installing the universal bracket.
(M8 Bolts Tightening torque: 18.0 N-m {1.8 kgf-m})
(M6 Bolts Tightening torque: 8.0 N-m {0.8 kgf-m})

(7) Install the joint hose to the filter assy. (Dia. 9) Make sure

that the HKS logo is oriented as shown in diagram 9. S-Filter Assy 7.Air Guide

- 9.Hose Clamp #52
(8) Insert the air guide into the joint hose. | @/

/\ CAUTION

The tapered surface of the air guide faces the
filter assy.

Mount the filter assy and the air guide with no L
gaps.

b

8.Joint Hose Dia. 9

(9) Secure the filter assy and the joint hose with the hose
clamp #52. (Dia. 9)

ADVICE:

Use of proper tools can help avoid over-tightening of hose
clamps. (Screw drivers are recommended. Do not use boxed
wrenches since they tend to use more force.) If over-tight-
ened, the air cleaner may bend or become damaged. (Tighten-
ing torque: 2.0~3.0 N-m {0.2~0.3 kgf-m})

21 70026-AT010/70026-AT012_3-1. 01



|_70026-AT010 (A=W FIFA>T—%% vk / Cold air intake kib) ||

[Cold Air Intake Kit]

(10) Temporarily install the airflow adapter pipe to the factory
suction hose. (Dia. 10-A) 24 Velcro Tape

Hose Clamp (Factory)

(11) Put the velcro tape between the factory hose clamp. f B
(Dia. 10-A) T e

Proceed to “ (12) ” on page 22.

Suction Hose (Factory)

24 Velcro Tape

6.Airflow Adapter Pipe

|Dia.10—A

70026-AT012 (O—J)ILKI7A4>T—92 )%y k / Cold air intake Full kit)

[Full Kit]

Please follow steps (1) to (4) in "2. INSTALLING THE KIT" in the "Carbon Suction Kit" instruction manual and secure hose
clamps. (Tightening torque: 2.0~3.0 N-m {0.2~0.3 kgf-m})

(10) Temporarily install the airflow adapter pipe to the silicone
elbow. (Dia. 10-B)

Hose Clamp (Carbon Suction Kit)
24 Velcro Tape

(11) Put the velcro tape between the hose clamp.
(Dia. 10-B)

Proceed to “ (12) ” on page 22.

24 Velcro Tape

6.Airflow Adapter Pipe

Silicone Elbow (Carbon Suction Kit) Dia.10-B

22 70026-AT010/70026-AT012_3-1. 01



l 70026-AT010 / 70026-AT012 |

(12) Assemble the components as illustrated in diagram 11. Ensure that the factory airflow meter sensor’s factory O-Ring is
seated correctly, while taking caution that it does not get pinched in the airflow adapter pipe.
Tighten with the supplied M4 button bolts. Do not over-tighten. (Tightening torque: 2.0~3.0 N-m {0.2~0.3 kgf-m}). (Dia. 11)

Airflow Meter
19.Button Bolt M4-6 ~ S€SOT 19 B o Bolt M4-6

AN

SIDE VIEW BACK VIEW

6.Airflow Adapter Pipe

Dia.11

(13) Reinstall the suction hose / the suction pipe and reinstall the blow-by pipe. (Dia. 12)

(14) Insert the filter assy and air guide into the airflow adapter pipe from the inside of the air cleaner box, and secure it to the
universal bracket with the hose clamp #52. (Dia. 12, 13)

Suctioose

Cold air intake kit

(15) Tighten the bolt installing the universal bracket. (Dia. 13) i A : _ | : - -
(Tightening torque: 8.0 N-m {0.8 kgf-m}) - : ‘ .Hose Clamp #52

;,",;:- \
6.Airflow Adapter P

23 70026-AT010/70026-AT012_3-1. 01



/\ CAUTION

To avoid engine malfunction or damage, please install the airflow meter sensor, the filter assy,
the air guide and the airflow adapter pipe correctly.

Mount the filter assy, the air guide and the airflow adapter pipe with no gaps.

Airflow Meter Air Guide Mounting [ Airflow Meter Sensor Mounting |
Sensor
Airflow ﬁ ﬁ @ @
Adaptor
Pipe
\ V' 4 &
Air Guide A"Q'ed Gap l%gled Gap
Filter Assy 7N 7N N N

Do not leave
gaps here.

(16) Remove 2 bolts so that the radiator reservoir tank can be
moved. (Dia. 14) : 4 Radiator Reservoir Tank

It is not necessary to remove the radiator reservoir tank
piping.

(17) Install the factory bushing to the side duct. (Dia. 15)
Install the rubber part of the bushing first, and then insert
the metal collar in the center.

24 70026-AT010/70026-AT012_3-1. 01



(18) Attach the sponge tape to the side duct as shown in
diagram 16. (Dia. 16) I

22.Sponge Tape /___-,r”_

(19) Install the side duct. (Dia. 17)

ADVICE:

There is the factory sponge at the side duct installing part.Use
a piece of cardboard or the like to fold the sponge downward
while installing the side duct. (Dia. 18)

*Reference cardboard dimensions: 200mm x 70mm

3.Side Duct

(20) Reinstall the radiator reservoir tank. Dia.16

(21) Degrease the air cleaner cover with alcohol, etc., and

attach the sticker to the convex part. (Dia. 19)
_— 26.Sticker
ADVICE: I
Do not use organic solvents such as acetone or thinner for g

degreasing. The resin may melt.

* There are circular marks inside the air cleaner cover.

* The air cleaner cover may get foggy.

It causes according to a manufacturing circumstance, and
please note that this is not a product defect.

(22) Install the air cleaner cover to the air cleaner box.
(Tightening torque: 8.0 N-m {0.8 kgf-m}) (Dia. 20)

25 70026-AT010/70026-AT012_3-1. 01



(23) As shown in diagram 21, wrap a sponge sheet around the [
hood prop rod and secure it with tie wraps. (Dia. 21)

(24) Reconnect the airflow meter sensor connector.

Airflow Meter Sensor

(25) Secure the airflow meter sensor harness with velcro tape Harness

attached in (11). (Dia. 22)

Cold air intake kit

70026-AT012 (O—J/ILKFIZF7AVT—27)LFv k / Cold air intake Full kit)

[Full Kit]

Install the air intake duct by referring to the “Air intake duct” instruction manual.

26 70026-AT010/70026-AT012_3-1. 01



CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
e Make sure all pipes and hoses are routed and connected correctly.
o Make sure all hose clamps are tightened.
e Make sure the negative cable terminal is securely attached to the battery.
e Make sure all bolts and nuts are tightened.
e Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
e Make sure air is not leaking.
e Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
e Make sure the installed parts are not hitting each other.
e Make sure there are no issues idling.
e Make sure there are no loose parts after the engine is stopped.

MAINTENANCE
Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.
Maintenance is the responsibility of the driver/owner.
- If work needs to be performed outside the scope of this manual, consult a professional.
- If the vehicle becomes damaged, have the repairs performed by a professional.
- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever sold, please give this Instruction Manual to the new owner.
- When removing this product from the vehicle, please consult a professional.
- Regularly check for loose bolts and nuts and overall integrity of the product.
- If this product is damaged or deformed due to an accident or contact, repair or remove it immediately.

Replace the air filter element at regular intervals:
(Recommended) Replace every 3,000~5,000km/2,000-3,200miles or every 3~6 months.
Replacement air filter elements are sold separately.

Use a soft cloth to wipe dirt off the resin parts with water, lukewarm water, or a diluted neutral detergent. When wiping with a
neutral detergent, please wipe with water at the end.

- Do not use an organic solvent for cleaning as it may cause the resin to melt.

= Do not use hard brushes. Parts may be scratched.

The air cleaner cover may become cloudy due to aging.
Plastic-specific patterns may appear, but there is no problem in use.

27 70026-AT010/70026-AT012_3-1. 01



HKS Co.,Ltd.

7181 Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

https://www.hks-power.co.jp/en/

BMUTIES - Sndl
Unauthorized reproduction is strictly prohibited.

28

70026-AT010/70026-AT012_3-1. 01



